

Test Report

SL72207250744201TX

Date:March 08,2022

NINGBO JOINT INTERNATIONAL TRADE CO., LTD NO 533 XINXING ROAD, XINXING LONGWAN BUIDLING B8 ROOM 401

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	:	(A)knitted fabric: 100%polyester in indigo (B)woven fabric: 100% polyester in blue (C)knitted rib: 95% polyester 5% elastane in white+blue(melanged palar fleece,woven fabric,rib)
Buyer	:	TDM
Sample Color	:	(A)indigo;(B)blue;(C)white+blue
Composition	:	(A)100%polyester;(B)100% polyester;(C)95% polyester 5% elastane
Style No.	:	ROMA/I MOMA
Order No.	:	FS0022483/FS0022366
Category	:	ADULT
L/C NO.	:	T005ILC2200544BT
Supplier	:	NINGBO JOINT INTERNATIONAL TRADE CO., LTD
Country of Destination	:	France
Retest	:	No
Sample Receiving Date	:	Mar 04, 2022
Testing Period	:	Mar 04, 2022 - Mar 08, 2022
Test Result(s)	:	Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).
Test Performed	:	Selected test(s) as requested by applicant



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior writen approval of the Company. Any unauthorized alteration, forger or faislification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN-Doccheck@gs.com

1-5F West No. 4 Building, Lingun Industry Park, No.1177 Lingun Road, Ningdo National H-Text Zone, Ningdo, China 315,040 t (86-574)877670006 f (86-574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业国4号楼西1-5层 邮编: 315040 t (86-574)877670006 f (86-574)87764217 e sgs.china@sgs.com



Test Report	SL72207250744201TX	Dat	te:March 08,2	022	Page 2 of
Conclusion	А	В	С	Remark	
Fibre Content	PASS	PASS	FAIL		

Remark(s): FAIL=Below Client's/General Requirement PASS=Meet Client's/General Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

Jan una

Lucia Yang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company, any unauthorized alteration, forgery or falsification of the content or appearance of this decument is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building Lingun Industry Park, No.1777 Lingun Road, Ningbo National H-Text Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区波云路1177号波云产业国4号楼西1-5层 邮编: 315040 t (86-574)87767006 f (86-574)87764217 e sgs.china@sgs.com 3



SL72207250744201TX

Date:March 08,2022

Test Result

Test Report

Fibre Content

(ISO/TR 11827:2012 & ISO 1833-1:2020 & ISO 1833-20:2018 & based on moisture regain weight)

		Requirement
	(A)	
Polyester (%)	100	100% polyester
		Requirement
	(B)	
Polyester (%)	100	100% polyester
		<u>Requirement</u>
	(C)	
Polyester (%) Elastane (%)	<mark>98.6</mark> 1.4	95% polyester+/-3% 5% elastane+/-3%

Note:

- Based on Annex IX to Regulation (EU) No 1007/2011, Moisture regain of Elastane: 1.50%, Polyester: 1.50%



The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-75) 8307 1443, or email: CN.Doccheck@gs.com**